1. 5= H: Frame Part Comonents

3

1 T2 3 4

D
(©)
D

27

26

25

16

17

19

24

23

22

21

20

13-



1. W5 #344 Frame Part Components
Ref.NO | Parts.NO | E4FK Description 600

1 6145 e £ hE B Thread Tension Nut 1

2 6144 Je L E Thread Tension Spring 1

3 6252 ESECR Thread Tension Pat 9)

4 6143 Je LR Thread Tension Dise 2

5 6141 Je R H2ET Thread Tension Post 1

6 6139 UK 74 Thread Tension Guide 1

7 6202 /NE TUEEET Screw M6X10 4

8 6201 NETUEH) Coupler 2

9 6146 | it 24T Thread Guide Stud 1
10 6147 | eR4TigR Nut M5 1
i 11 6002 R Lubricant Cover 1
12 6200 KA TURET Screw M8X12 8

13 6205 B ZE Rubber plng 1

14 6001 W5z Main Frame 1

15 6198 e Coupler ¢

16 6186 b R R EAR Upper Cover flict Plate 2

17 6187 b SR AR IRAT Screw M4X6 4

18 6141 IRET Screw M6X10 2
19 6221 | FpEdgsT Screw M6X25 2
| 20 6203 | W& 0il window 1
21 6224 T SRET Screw M6X16 1

) 6240 JEOHARET 0% 4f 8 | Seal Ring P14x2.5 1

23 6131 W vH T 07 25 4} P Seal Ring P14 1

24 6004 JeCBE Base Plate 1

25 6003 k& Top Cover 1

26 6064 L Sugs3d Thread Guide 1

2 6254 B SR BRARAT Screw SM11/64X40 L=4 1




2 41 # & 44 Needle Bar Part Components

7 o RS RO SR ()

6

21 W8 40 5

2. .58

18/ 21/ 20/ S 1 161/I1D

[ (T P T e ] For e R D] (P | [N F S AU




o e A

N —

My —

2. k1 ¥F#4 Needle Bar Part Components

Ref.NO | Parts. NO EAEAZFR Description 600
1 6026 AR OB 550284 | Screw SM1/8X44 L7 3
2 6028 TR IRET Screw M5X16 1
3 6027 EAFiEEAE Needle Bar Tension Seat 1
4 6025 ErAH RO %e 25 Back Plate 1
5 6029 P Washer 2
6 6019 AT IERT Big Connection Rod 1
7 6030 e Slide Block 1
8 6031 FF O£ Retaining Ring E6 1
9 6035 B Slide Block il
10 6032 T HLRE Needle Bar Tension Seat 1
11 6034 TEBRELEET Screw M6X25 2
12 6021 AT IR VR IRET Screw M6X6 2
13 6020 el Big Eccentric 1
14 6255 HRE Belt Wheel Cover 1
15 6013 R Belt Wheel 1
16 6071 BEEE Screw M6X8 2
17 6076 HBEREA Washer 1
18 6256 BEEEHE Skeleton 0il Seal 2
19 6023 P4 Rollar 1
20 6024 e iBET Screw SM1/4X40 L6 2
21 6022 W Helical Gear 1
92 6257 FHE Ch) Bush 1
23 6192 e A Screw M5X6 o
24 6037 FA Lk o Loose Thread Seat 2
25 6038 Pk BEWRAT Screw M4X10 1
26 6036 FALE IR Losse Thread Block 1
M 6005 F 4k Main Shaft 1
28 6050 2Tk Plunger Nut 1
29 6047 PUET AR IRET Screw M4X8 1
30 6049 T 2 i i Needle Bar Tension Spring 1
31 6048 HUEF FRAL B2 4T Needle clamp Body 1
32 6044 HLEF AR Needle Clamp 1
33 6253 HLEF Needle Bar 1




251 FF 44 Needle Bar Part Components

34 6045 TR ARET Screw M3X4 1
35 6241 IR E A4 Needle Clamp Screw 4X10 1
36 6046 LR Needle Bar Tension Plate 1
37 6042 TR IBET Screw 1
38 6043 ARk Needle Stop Plate 1
39 6242 85 Clasp 1
40 6219 AR RIEESS Needle Bar Bush(Gront) 1
41 6067 S WRAT ScrewM6x6 2
42 6220 EFERE Needle Bar Bush(Rear) 1
43 6258 FH0E Hand Wheel Cover i
44 6008 B BE Nut 6X1 1
45 6010 PRI e Stitch Length Adjustor 1
46 6245 K Big Washer 1
47 6011 ZSVIIET Tubular rivet 2
48 6012 IR Adjusting plate 1
49 6017 C b Spring 2
50 6018 B E AL Pin 2
51 6015 Fie Belt Wheel 1
59, 6009 FHHRET MainShaft Set Screw 1
53 6007 PR Retaining Rings E3 1
.54 6006 YT RAT Stitch Regulating Stud 1
55 6279 FHhE (i) Bush 1




l 3. &5t Hooked Needle Part

fis1eia 130 147 2

7 S oN10

2

6

=19=




3. &4 ¥4 Hooked Needle Part

Ref.NO | Parts.NO T LZ TR Description 600
1 6060 =i Collar 3
2 6058 #HpE Washer 6
3 6061 PHERAET Screw M3X8 3
4 6088 LR TRBR Roller Cam Assembly 1
5 6089 ARSI RER AR | Ball Arm Assembly 1
6 6246 WRET Screw M4X8 1
i 6087 IS IRET Screw M6X12 2
8 6248 P HURET Screw M6X16 1
9 6086 k2 Cam Assembly i
10 6247 ST Cam Balance 1
11 6072 BRI o e Small Eccentric 1
12 6073 B O EC IR ET Screw M6X8 1
i) 6066 4 el Collar 1
14 6091 BRET Screw M4X10 1
15 6055 BRET Screw M6X20 4
16 6054 e Washer 4
177 6053 PR B A AR Looper Frame Bracket /]
18 6052 BT SR 5 AR Loper Frame(Rear) 1
19 6059 BhET SR AR Bearing HK 0609 2
20 6075 BAH RO T IR4ET | Screw 1/8X44 L=7 5
21 6074 BRI 8 75 Back Plate 1
22 6072 R ERT Small Wccentic 1
23 6069 Bkt ALK IBET | Screw M5X12 1
24 6070 BRI SEAT Y Couple shaft 1
25 6068 BRI AR LKL Bouble collar 1
26 6063 T A R Loppre Rocker Bracket(F) 1
27 ﬁ T A R AR Washer 1
Loper Frame Rocker

28 6062 T AR (Front) 1
29 6051 Al S Lopper Frame 1
30 6082 HE Looper 1
31 6081 R R R AT Screw M4X8 1
32 6080 EFFT Looper Shaft 1
33 6085 FEARIRET Screw M3X10 5
34 6078 BB AT AR Washer 1
35 6083 e AT & Lube Sleeve 1
36 6077 Pt Skeleton 0il Seal 1



bruno
Nota
Código correto: 6079



2Rl Feeding Part Components

8 .9 10011 12 13 14

15/ 20/ 19/18/ 15/ 17/ 16/ 15

fer2 3 4 LSi6L SRl

|~



4, 3EREBH Feeding Part Components

Ref.NO | Parts.NO | ALK Description 600
1 6125 TP AR IRET Screw 1/8X44 L=7 4
2 6119 be S SNV RN Slide Block I
3 6124 LRI PURAR Pressure Block 2
4 6126 WEET Screw M6X8 10
5 6123 ERME T g P Eccentric Wheel Table il
6 6122 W TIRET Screw M6 2
i 6121 S WRET Screw M6 2
8 6118 P URET Screw M4X10 1
9 6127 Tl R Connection Block 1
10 6116 4 Pl Collar 1
11 6128 TR PR IR ET Screw M4X14 1
12 6157 O B3+ Seal Ring 1
i3 6130 i CrEh Eccentric Shaft il
14 6282 WRET Screw M6X12 1
15 6135 W R Nut M6 4
16 6132 T AR AT Screw 1
17 6133 KTl Connection Block 2
18 6115 ERLEFT Connection Rod 1
19 6117 IERLEF Pin 1

20 6134 EERRIEAT Connecting Rod M6X75 1
21 6249 R AR R IRET Screw M6X20 1
22 6285 HJE Washer 1
23 6290 g Washer I
24 6100 FEZR Transmission on plate 1
26 6099 WRET Set Screw 11/64X40 8
26 6097 (LN Transmission outer ring 1
27 6092 B [ il one way bearing 2
28 6096 fi] € SN Fixing outer ring 1
29 6090 fit] 5 AR Fixing plate 1
30 6093 pe S SRTHELEHEES Feeding shaft bush 2
31 6228 [ 7€ tROURET Screw M5X8 2
32 6113 BB AL IRET Screw SM11/64X40 2
39 6229 Hpg Wasger 2
34 6112 pe S iy Back cup 1
35 6114 bes Shaft Assembly 1

205




5. lERl&4F Pressing Front Wheel Part Components

ve /Ge /92 /L

ee

12 /ee




5. BBl Pressing Front Wheel Part Components

Ref.NO | Parts.NO | LK Description 600
| 6166 1Rk Tapped Rod 1
2 6176 kR (B) Work Guide 1
3 6174 PHRHR BERRET Work Guide Screw M5X14 1
4 6169 Ealicl Washer 4
5 6172 PR R B Guide Connector 1
6 6173 PR BEET Work Guide Screw M5X12 1
7 6165 PR T IRET Screw M6X50 1
8 6168 PRMR BE S SRIRE] | Screw M5X16 2
9 6167 PRI B 3 58 Guard Connector 1

10 6163 AR A ExTension Spring 1
11 6160 AT 4R B Silde Block 1
12 6156 JEAF S48 Pressure Lever 1
13 6095 . Washer 1
14 6158 WRET Screw M6X20 f
15 6230 WRET Screw M6X6 il
16 6164 A Pin 1
17 6185 25T Screw M6X14 1
18 6184 P Washer 1
19 6161 JEAT 558 8 Pressure Lever 1
20 6182 O ZY% £} ] Ssal Ring 1
21 6183 EEFHR Press Shaft Block 1
22 6162 JEAT S 48 PR IRAET Screw M8X16 |
23 6181 S RE Base Shaft 1
24 6180 FRHES) tARIZE] | Screw M8X25 1
25 6179 JRHES) Bass Shaft Table 1
26 6177 E0Xan Pull Rod 1
27 6175 Pk (A Work Guide M4X12 1
28 6014 # Washer 1
29 6170 puRS | Thread Tension Guard 1
30 6176 HEIRE] Screw 1
51 6150 FRA BEET Stopper Disc Arm M6X40 1
o 6154 KR Big Front Disc Set 1
33 6151 B A W R Nut M6 1
34 6259 NEEHELIEET Screw 1
35 6260 I Washer 1
36 6261 REJE Washer 1
37 6262 /N B Small Press Cup 1
38 6263 K Bearing 1
39 6264 N Rl Needle Guard Plate 1
40 6149 FRE S 24T Screw M6X12 1

S0




5. Eﬂﬂﬂ: Pressing Front Wheel Part Components

E 6148 | ENE Feed Disc Arm

41 1
42 EEmE Skeleton Oil Seal 1
43 BB RFEWRAT | Screw M6X20 1
44 f_r EEFF Shaft Disc Arm 1

23




6. YIS Driving 0il Part Components

y

Aa] 7)) ) hi MDD

W

)

Y ) cv\|||www||«&EEEEEEEEEc

10

24



6. #EH¥F &Y Driving 0il Components

Ref.NO | Parts.NO | 44L& Description 600
i 6194 HE Bush 1
2 6196 TR [B] 8 BR4ET Screw M8X20 1
3 6266 O R4 Seal Ring 1
4 6193 | W4T Worm 1
5 6056 TP ELRET Screw M6X6 1
6 6197 T E Lube Sleebe And Net 1
7 6033 R Oil net 1
8 6039 THIP X B Oil seal .
e 6267 hE SR Oil Pump Connect Assembly 1
10 6190 HIRME The pump tubing 1
11 6016 HZR A Lubricant Pipe 1
12 6192 G HRET Screw M5X6 2
13 6191 IR % Gear 1
14 6251 HHE Coupler 1

D5




-26-



7. BRI

Ref.NO | Parts.NO T 42 TR Description 600
1 6870 e Knee Press Plate Cover 1 1
2 6869 BRI Knee Press Plate 1 1
2 6867 BYT I Bracket 1 1
4 6868 BYITIRET Screw M6X10 i 1
5 6860 S RIEgEE S Shaped Hook 1 1
6 6861 S Chain 1 1
7 6859 Ealic] Washer 2 2
8 6856 s A S BET | Screw  M6X10 1 1
9 6455 g A Mounting Bracker 1 1
10 6253 RS e Knee Prees Rod Holder 1 1
11 6354 AR JRE MR T Screw 3 3
12 6862 JE Main Shaft 1 1
13 6863 5 Spring 1 1
14 6657 JEAs AR EHRIRET | Screw M6X25 1 1
15 6864 BTk Bearing Bracket 1 i
16 6865 BT ECKIRE] Screw M8X14 2 2
17 6866 EYAT Knee Lifter Plate Rod 1 1

7




8. {4 Attachment Purt

8-



8. Bt Attachment Purt

Ref.NO | Parts. NO AL R Description 600
1 6209 WS AIRTF Wrench2.5, 3, 4, 5 4 4
2 6212 Zeze Thread Stand 1 1
8 6268 HANZAT Screw M8X50 4 4
4 6252 BB Cushion 4 4
5 6236 WA Oiler 1 1
6 6211 MLEF Needle SBX1 19-21 1 1
7 6208 —FURL2 ] Needle SBX1 19-22 1 1

29.

[ 1S



